

**Prüfstelle für das Brandverhalten
von Baustoffen**

Steinstrasse 18
D - 14822 Borkheide

Telephone-No.
+49 (0) 33845 / 9090 1
Fax-No.
+49 (0) 33845 / 9090 9
Email
info@firelabs.de

Test Order Building Materials Films And Textile Products	
Sample delivery	FIRELABS • Steinstrasse 18 • D-14822 Borkheide • Tel. +49 (0) 33 845 90901

Test for the following class according to DIN 4102-1			
Flammable (B2)	Not easily flammable (B1)	Non-combustible (A2)	(A1)

<i>Client</i>		
Company Name		
Company Address		Different invoice address or E-Mail
Your UID/VAT-No.: (EU only)		Your purchase order (if applicable)
Contact person		
Name	Email	Tel.-no

<i>Product information</i>		
Trade name: (or type identification)		Article number: (if applicable)
Batch-no. (if applicable)		Colour(s):
Detailed description: i.e.:		Colour name(s):
<ul style="list-style-type: none"> - Type of top layer(s) front side - Mid layers(s), support fabric/film (i.e. weave of support fabric) - Type of top layer(s) rear side - Flame retardant , - type/location (i.e. FR-yarn or FR-coating) 		
Nominal thickness(es) [mm]:		Nominal weight [g/m ²]:
Data sheet enclosed	yes no	Product description enclosed yes no
Usage :		

<i>The product shall be tested freely suspended or (i.e. glued) on the following substrates:</i>					
Freely suspended	Gypsum boards	Steel	Aluminum	Fibre cement	Mineral wool
Other:	Fixing type: mechanically glued		Used glue:		

<i>Additional information</i>		
Translation of test report (Engl.) Results as short report only	Falling of burning parts/ droplets accepted? yes no	Our offer no. (if applicable)
Remarks:		

Place, date

Stamp/Signature

or Digital signature